

No. FZ2005879



中国认可 国际互认 检测
TESTING
CNAS L0153 2017（粤）质监认字 039 号

检测报告

TEST REPORT

Client DONGGUAN XIANDA MEDICAL EQUIPMENT CO., LTD

Production DONGGUAN XIANDA MEDICAL EQUIPMENT CO., LTD

Sample name KN95 protective mask

Specification ——

Detection category Delegate detection



广东产品质量监督检验研究院

GUANGDONG TESTING INSTITUTE OF PRODUCT QUALITY SUPERVISION

广东产品质量监督检验研究院
GUANGDONG TESTING INSTITUTE OF PRODUCT QUALITY SUPERVISION

检测报告

TEST REPORT



Report random number: HGX8447

第 1 页 共 5 页

| | | | |
|-------------------|--|-----------------------|---------------------------|
| Sample Name | KN95 protective mask | Number Samples | YFZ20/005879 |
| | Sample presentation (J) Attribute sampling (/) | | |
| Brand | 汤臣纽特 TOMSON NEWT | Specification | --- |
| Client | DONGGUAN XIANDA MEDICAL EQUIPMENT CO., LTD | Detect category | Commission inspection |
| Address | Room 301, Building 7, No. 40 Longyan Road, Shijie Town Dongguan City Guangdong, CN | Product number/batch | --- |
| Production unit | DONGGUAN XIANDA MEDICAL EQUIPMENT CO., LTD | Sample number | --- |
| Inspected unit | — | Date of manufacture | --- |
| Sampling Unit | — | Sample quantity | 50 (Pcs) |
| Sampling location | — | Sampling basic number | --- |
| Sampling Date | — | Place of survey | Home laboratory |
| Date received | 2020 年 03 月 19 日 | Date of survey | 2020.03.19~ 2020.03.24 |
| Judgment basis | GB 2626-2006 《Respiratory protective equipment —Non-powered air-purifying particle respirator》 | | |
| Judgment basis | — | | |
| Test conclusion | There are altogether 4 items of the entrusted inspection, and the items inspected meet the requirements of the standards | | |
| Remark | The "—" in the report indicates that this does not apply, and the report indicates this blank | | |

Approved:

审核:

主检:

检测报告

TEST REPORT

第 2 页 共 5 页

| 序号 | 检测项目[单位] | 标准条款 | 技术要求 检验检测专用章 (Q1) | 检测结果 | | 单项结论 | 备注 |
|---------------------------------------|----------|------|-------------------------|-------|-------|------|----|
| 1 | 过滤效率[%] | 5.3 | KN95 \geq 95.0 | 未预处理 | 99.90 | 合格 | / |
| | | | | | 99.80 | | |
| | | | | | 99.92 | | |
| | | | | | 99.80 | | |
| | | | | | 99.90 | | |
| | | | | | 99.90 | | |
| | | | | | 99.80 | | |
| | | | | | 99.80 | | |
| | | | | | 99.91 | | |
| | | | | | 99.92 | | |
| | | | 预处理 | 99.80 | | | |
| | | | | 99.92 | | | |
| | | | | 99.90 | | | |
| | | | | 99.80 | | | |
| 氯化钠颗粒物检测 温度：(25±5)℃ 湿度：(30±10)% | | | 实测温度：24℃ 实测湿度：34% | | | | |
| 2 | 吸气阻力[Pa] | 5.5 | 总吸气阻力 \leq 350 | 未预处理 | 131.7 | 合格 | / |
| | | | | | 138.6 | | |
| | | | | 预处理 | 127.9 | | |
| | | | | | 129.6 | | |
| 3 | 呼气阻力[Pa] | 5.5 | 总呼气阻力 \leq 250 | 未预处理 | 108.7 | 合格 | / |
| | | | | | 109.6 | | |
| | | | | 预处理 | 104.7 | | |
| | | | | | 103.7 | | |

检测报告

TEST REPORT

第 3 页 共 5 页

| 序号 | 检测项目[单位] | 标准条款 | 检测结果 | 单项结论 | 备注 |
|----|----------|------|---|---|------|
| 4 | 可燃性 | 5.13 | <p>暴露于火焰的各部件在从火焰移开后，不应燃烧；如果燃烧，续燃时间不应超过 5s</p> | <p>未出现燃烧现象</p> <p>未出现燃烧现象</p> <p>未出现燃烧现象</p> <p>未出现燃烧现象</p> | 合格 / |

检测报告

TEST REPORT



第 4 页 共 5 页



样品描述

/

型号规格或其它说明

/

检测报告

TEST REPORT



Note:

- 1、 Test location: No. 10, science avenue, science city, Huangpu district, Guangzhou city
- 2、 Address and zip code: Room 301, Building 7, No. 40 Longyan Road, Shijie Town Dongguan City Guangdong
- 3、 Test environmental conditions: All test items shall be carried out under the conditions stipulated by the corresponding standards (unless otherwise indicated).
- 4、 Sampling procedure (if applicable): -----
- 5、 Explanation of deviation from standard method (if applicable):
- 6、 Description of test result uncertainty (if applicable): -----
- 7、 Subcontract and subcontractor (if applicable):